
     1625 Shattuck Avenue, Suite 270            tel (1) 510‐524‐4517                 Info@SolarMillennium.com 
       Berkeley, CA 94709‐4611              fax (1) 510‐524‐5516                  http://www.SolarMillennium.com 

 

 
 
 
June 8, 2010 

 
Eric Solorio 
Project Manager 
California Energy Commission 
1516 Ninth Street 
Sacramento, CA 95814 
 
RE: Ridgecrest Solar Power Project (RSPP), Docket No. 09‐AFC‐9, Report of Waste Discharge (ROWD) 
Submitted to the Lahontan Regional Water Quality Control Board (RWQCB) 

Dear Mr. Solorio: 

Please find the Report of Waste Discharge (ROWD) provided to the Lahontan RWQCB for the 
evaporation ponds at the RSPP site.  

This has been docketed in accordance with CEC requirements.   
[...]
much as 6,000 feet of alluvial fill, underlie the groundwater basin, and crop out in the surrounding hills.  The 
Tertiary continental deposits overlie the basement complex and fill the valley to approximately 1,000 feet 
below ground surface (bgs) .  Miocene volcanic rocks crop out along the perimeter of the basin, more 
specifically near the El Paso and Coso Mountains.  The consolidated rocks are nearly impermeable except 
for areas where fracturing or weathering has occurred.  These rocks are believed to yield little water to the 
overlying alluvial aquifer system. 

3.5.1 Hydrostratigraphy 

Previous investigations have divided the unconsolidated Quaternary deposits into two main aquifers: the 
shallow aquifer and the deep aquifer.  However, a recent study by Brown and Caldwell identified four 
hydrostratigraphic features in the Indian Wells Valley Groundwater Basin.  The features are: 1) Fine-Grained 
Sediment Plug, 2) Gravel Zone, 3) High Gradient, and 4) Playa.  Figure 8 shows the location of these 
features.   

• The Fine-Grained Sediment Plug located approximately 3 to 4 miles east of the Sierra Nevada 
mountain front and trends north-south.  The upper contact of this feature begins at depth of 
approximately 340 feet bgs and sediments may be as much as 1,340 feet thick.  The areal extent of 
this deposit is not well defined due to limited borehole data.   

• The Gravel Zone is a west-east trending area of coarse-grained high permeability sediments.  This 
area is located from the mouth of Indian Wells Canyon to approximately the northwest portion of 
Ridgecrest, extends approximately 2 miles north-south, and fines to the east.  This region is 
referred to the Inyokern and Intermediate Areas and contains high-volume production wells.  Wells 
within the Ridgecrest city limits are believed to be associated with this Gravel Zone; however, wells 
in this area have a higher percentage of fines and, therefore, their groundwater production is lower 
than the wells to the west. 

• The High Gradient area extends from the El Paso sub-Basin into the main Indian Wells Valley 
Groundwater Basin near the southwestern portion of the valley.  Groundwater gradients in this area 
have been measured at approximately 100 feet per mile.  Brown and Caldwell propose that the high 
gradient may be caused by a combination of a narrowing of the area available for flow and the influx 
of recharge from Freeman Canyon.  In addition, the high hydraulic gradient could be related to the 
contrast in aquifer transmissivity from the narrows to the high permeability zone to the north. 

The Playa feature identified by Brown and Caldwell is located in the area of China Lake.  The thickness of 
these sediments is not known, but are likely several tens of thousands of feet thick.  Deposits are highly 
micaceous, silt sandy silt, and fine sand with occasional plastic clays.  Shallow water beneath China Lake is 
highly saline and unfit for most uses. 

3.5.2 Aquifer Characteristics 

In the development of a groundwater flow model and hydorgologic study for the Indian Wells Valley 
Groundwater Basin, Brown and Caldwell used hydraulic conductivity values ranging from 0.1 feet per day 
(ft/d) to 100 ft/d.  These values were based on geologic logs, pre-existing groundwater modeling studies, 
and interpretations based on local geology, depositional environments, and groundwater flow regime.  The 
model showed that the areas with the highest hydraulic conductivities are generally located immediately 
east of the Sierra Nevada.  Areas of the Indian Wells Valley Groundwater Basin with lower hydraulic 
conductivities are localized and distributed throughout the Basin. 



AECOM  Application/Report of Waste Discharge 3-4 
Environment  

 

 
June 2010 60139696-5450-ROWD 

Published aquifer testing data, reports transmissivity values ranging from a low end of 1,400 to 36,800 
square feet per day (ft2/d) to a high end ranging from 44,000 to 155,000 ft2/d.  Both sets of values were 
based on aquifer testing and geologic data.  The Brown and Caldwell (2009) model used specific yield 
ranges of 0.05 to 0.15.  Reported well yields in the lower aquifer are more than 1,000 gpm and some wells 
consistently yield more than 2,000 gpm.  The Indian Wells Valley Groundwater Basin has an estimated 
storage capacity of about 2,200,000 acre-feet (af) and 5,120,000 af.  The calculated storage of 2,200,000 af 
is based on 1921 water levels as a steady state limit and 200 feet below this level as the economically 
feasible limit to extract groundwater. 

3.6 Water Supply 

The Project will be dry cooled.  The Project’s various water uses include water for solar collector mirror 
washing, makeup for the SSG feed water, dust control, water for cooling plant auxiliary equipment, potable 
water and fire protection.  Water needs for the Project will be met by the IWVWD.  The estimated water 
supply need for the Project is 150 af per year.  Details of expected operational water use for the Project by 
month are provided below:  

Estimated Water Usage 

Month Approximate Water Usage 
af (gpm)1 Month Approximate Water Usage 

af (gpm)1 

January 3.67 (28.25) July 16.24 (118.55) 

February 8.29 (60.48) August 16.23 (118.48) 

March 11.34 (82.80) September 14.35 (104.73) 

April 15.58 (113.71) October 10.24 (74.75) 

May 17.43 (127.20) November 7.94 (57.95) 

June 17.54 (128.07) December 6.67 (48.68) 

1. The estimated groundwater usage gpm is based on average daily consumption and assumes continuous 
pumping.  Peak groundwater pumping rates during summer months will be up to 128 gpm. 

 

Water provided from the IWVWD for process and cooling water needs will be stored in a 1,500,000 gallon 
permeate tank, which will provide enough storage capacity for a 5-day total interruption of water supply to 
the Project as well as water for fire protection.  Water for domestic uses by Project employees will also be 
provided by IWVWD.  Water received from IWVWD will meet the requirements of the California 
Department of Health Services for potable water supplies and will not require further treatment for this 
purpose.  Water used for power cycle makeup, mirror washing water, and cooling of ancillary equipment 
will require on-site treatment for reduction of dissolved solids. The typical quality of groundwater that will 
be supplied by IWVWD is shown in Table 3.   



AECOM  Application/Report of Waste Discharge 4-1 
Environment  

 

 
June 2010 60139696-5450-ROWD 

4.0   Waste Classification and Management 

The waste disposal and storage units include the two evaporation ponds at the RSPP. 

4.1 Evaporation Ponds 
The main waste stream at the site consists of industrial wastewater generated in the various processes 
associated with power generation.  Industrial wastewater is treated via a high-pH RO system at the Unit.  
The treated water is recycled to the 1,500,000-gallon treated water storage tank for reuse in the process.  
The concentrate from the RO system is discharged to lined evaporation ponds.  The RSPP therefore 
includes two proposed evaporation ponds for waste storage and disposal.  These two evaporation ponds 
are the subject of this ROWD application.  Sanitary wastewater generated at the RSPP will be disposed of 
via septic systems. 

4.2 Wastewater Treatment System and Evaporation Ponds 
Wastewater is generated by auxiliary cooing tower blowdown, RO concentrate, and plant chemical drain 
collection.  Each of these sources is collected and treated by the Project’s wastewater treatment system, 
which consists of a high-pH RO system. 

Wastewater is stored in a 120,000 gallon storage tank upstream of the wastewater treatment system. While 
shown as a single box on the flow diagram (Figure 9), the wastewater treatment system is a very complex 
system that allows for the concentration of a water source containing high dissolved solids.  The wastewater 
treatment system utilizes filtration, softening, pH adjustment, and RO to accomplish the concentration of 
dissolved solids.   

Wastewater is pumped from the storage tank by wastewater transfer pumps.  Wastewater is treated with 
coagulant and pumped to multimedia filters and then further filtered by ultrafiltration units.  Filtered 
wastewater is stored in an ultra filter product tank.  Water will be pumped from the ultra filter product tank to 
backflush both the ultra filter and the multimedia filter.  Caustic, acid, and sodium hypochlorite will all be 
dosed to the ultra filter during the cleaning cycle. 

Product water from the ultra filter product storage tank will be pumped to softeners to remove water 
hardness from the wastewater system.  A brine regeneration system will be provided to restore the softening 
capability of the resin.  In this system softened wastewater is treated with acid to lower the pH of the 
wastewater stream upstream of a decarbonator.  The decarbonator removes carbon dioxide from the 
wastewater stream, which in turn lowers the alkalinity of the water.  Wastewater from the decarbonator is 
then treated with caustic to raise the pH of the water stream. 

High-pH water is treated downstream of the decarbonator transfer pumps with antiscalant and fed to the 
high-pH RO units.  Permeate generated by the RO is returned to the service water tank.  Concentrate is 
pumped to the chemical sump and eventually the evaporation pond.    

Plant drains will contain water from component wash down and cleaning, potential miscellaneous leaks and 
draining of plant equipment, condensation from plant equipment and other sources.  Water from these areas 
will be collected in a system of floor drains, sumps, and pipes and routed to the wastewater collection 
system.  This water will be routed through an oil-water separator to capture the oil and prevent it from 
reaching the environment. 



AECOM  Application/Report of Waste Discharge 4-2 
Environment  

 

 
June 2010 60139696-5450-ROWD 

The anticipated flow rates of the water treatment system are shown on Table 4 and the predicted chemical 
composition of evaporation pond wastewater and residue is summarized in Table 5. 

4.2.1 Evaporation Pond Residue 

It is estimated that during the 30-year operating life of the Project, about 6,400 tons of evaporites will 
accumulate in the ponds.  However, because it is anticipated that wind-blown silt will accumulate in the 
ponds at a rate of perhaps six inches per year, it will be necessary to clean out the ponds on approximately 
four-year intervals.  Assuming 2 feet of silt accumulation, the residue removed from the ponds will be 
approximately nine percent evaporate and 91 percent silt. The predicted chemical makeup of the evaporite, 
based on information about the raw water chemistry and knowledge of the water use and treatment 
processes at the Project, is summarized in Table 5. 

4.2.2 Miscellaneous Plant Drains 

Plant drains will contain water from component wash down and cleaning, potential miscellaneous leaks and 
draining of plant equipment, condensation from plant equipment and other sources.  Water from these areas 
will be collected in a system of floor drains, sumps, and pipes and routed to the wastewater collection 
system. This water will be routed through an oil-water separator to capture the oil and prevent it from 
reaching the environment. 

4.3 Waste Classification 
4.3.1 Wastewater and Evaporation Pond Residue  

The estimated concentrations of chemical constituents in the wastewater discharge to the evaporation 
ponds are provided in Table 4.  The total concentrations of chemical constituents estimated in the 
evaporation pond residue that will accumulate in the ponds during operation are provided in Table 5.   

Classification of wastewater and evaporation pond residue is summarized in the Classification of 
Wastewater and Evaporation Pond Residue table below. 

Testing of this material will be conducted as part of the facility monitoring program (Section 5.0) to verify 
this characterization.  The evaporation pond residue accumulated in the ponds is nonhazardous; however, it 
does contain pollutants which could exceed water quality objectives if released, or that could be expected to 
affect the beneficial uses of waters of the State.  Therefore, the evaporation pond residue is classified as a 
“designated waste.”   

  



AECOM  Application/Report of Waste Discharge 4-3 
Environment  

 

 
June 2010 60139696-5450-ROWD 

Classification of Wastewater and Evaporation Pond Residue 

Waste 
Stream 

Waste Stream 
Compared To 

Regulation Waste Stream 
Characteristic

State & 
Federal 

Classification 

CWC Section 
13173 

Classification1 

Wastewater Soluble 
Threshold Limit 
Concentration 
(STLC) 

Title 22 CCR 
Chapter 11, 
Division 4.5, 
Article 3, 
Section 
66261.24 
“Characteristics 
of Toxicity” 

<STLC Nonhazardous 
 

Designated 
waste 
 

Toxicity 
Characteristic 
Leaching 
Procedure 
(TCLP) 

Code of Federal 
Regulations 
(CFR) Part 261, 
Section 261.24 

<TCLP Nonhazardous 
 

Designated 
waste 
 

Evaporation 
Pond 
Residue 

STLC Title 22 CCR 
Chapter 11, 
Division 4.5, 
Article 3, 
Section 
66261.24 
“Characteristics 
of Toxicity” 

<STLC Nonhazardous 
 

Designated 
waste 
 

Total Threshold 
Limit 
Concentration 
(TTLC) 

Title 22 CCR 
Chapter 11, 
Division 4.5, 
Article 3, 
Section 
66261.24 
“Characteristics 
of Toxicity” 

<TTLC Nonhazardous 
 

Designated 
waste 
 

TCLP CFR Part 261, 
Section 261.24 

<TCLP Nonhazardous Designated 
waste 

4.4 Unit Classification 

In compliance with Table 2.1 in Title 27 CCR Chapter 3, Subchapter 2, Article 2, Section 20210, liquid 
designated wastes will be managed in full containment in a Class II evaporation pond with a double liner 
system.   

4.5 Unit Locations 

The units will be located outside of the 100-year flood plain and seismic hazard zones (Figure 3).  In 
addition, the base of the evaporation pond will have a greater than 5-foot separation to the underlying 
groundwater (refer to Table 3 for approximate depth to groundwater on site).    



AECOM  Application/Report of Waste Discharge 5-1 
Environment  

 

 
June 2010 60139696-5450-ROWD 

5.0   Monitoring and Reporting Requirements 

The suggested monitoring and reporting requirements for evaporation ponds are described below.  As 
discussed in Section 4.0, wastewater sources (effluent) to the evaporation ponds include auxiliary cooling 
tower blowdown, multimedia filter backwash, demineralized bottle flush, and occasionally from plant drains.  
These wastewater streams will be pumped from the Unit to the evaporation ponds.  The ponds have been 
designed to retain process water that will be generated for the Project and as such there will be no 
discharge other than from the septic system to a leach field on site.  Table 4 lists the predicted chemistry of 
the effluent wastewater stream to the ponds. 

5.1 Evaporation Pond Monitoring 

Samples of wastewater and residue will be collected periodically over the operational life of the Unit.  
Samples will be properly documented and a written record of the chain-of-custody recorded.  The chain-of-
custody record will track the samples from the field to the laboratory.  Monitoring of the evaporation ponds 
will be conducted per the schedule listed in the Evaporation Pond Monitoring Program table below. 

All samples collected as part of the monitoring programs will be analyzed by a state-certified laboratory for 
the appropriate parameters.  Wastewater samples from the pond will also be collected semi-annually and 
composited into one sample.  

Quarterly water quality testing of selenium concentrations and total dissolved solids (TDS) will be 
undertaken in conjunction with qualitative behavioral and avian health monitoring.  Should bird mortality 
occur, an additional water grab sample will be collected from the ponds for analysis at the time of discovery.  
Because water quality is difficult to tie directly to ecological risk by implementation of numeric standards, 
selenium and TDS concentrations will not trigger remedial action; however, the data will be collected to 